]

]

]

- Proudly Sald and Sarviced by:

r Health are

1B Redland Driva, Mitcham VIC 3132 ;
| Ph (13} 9872 0222 Fax: 100 350 353 {n all states)
 Eemati: iculperkerheslth.oom.eu Wabsite: ht_tg:f/__wv!r.gﬁlfkg_rlj_gaIlh.nun].ﬂl} ,

' Replacement
7 Parts List

- and
- Service Manual

~ Model V-80m
ATOM TRANSPORT INCUBATOR

Printed in Sep. 1999

ATOM MEDICAL CORPORATION

3- 18 15, Ho ngo, Bunkyo-ku, Tokyo, Japan




]

o]

CONTENTS

!
(1] GenEriélf View [Transport Incubator] e e v svevuvunenan,.., 1
[2} Acc;esfzg:gr{es ...... D T T LT T 3
[B]Hoodg-......:....: ............... e, 5
(4] ‘Ihcubaéth Module and Mattress Platform «««vvveoenannn 9
[5] P:owgri.Unit [Power Pack] « =+ v ot reomeennnneseenanns 12
(6] Gengrz%i‘;View e ettt e .. 15
(7] Batteréy Unit and Power Pack «++vveveeeuneennnnnns. 17.

(8] B'at'téri)/ and CONPONENTS + = s v e v vttt unoneernennneses 19

i SERVICE MANUAL




]

! .
[1] General View [Transport Incubator]

' /
@ @

o




-

No. . Part Nafne

L. LY. pole

2 : Mattress

3. E_Mattress platform

. : I Thermometer

3 | Ih‘fant restrainer strap

6. | Oxygen supply port

7. %Incuﬁator temp. adjust dial
8. : ' Power sﬁ.vitch

2. l Filter cover

10. ;'Hand'le

11, éSpare fuse

12. éPower input connector

13, é-Circuit breaker

14.. %Qver.—temp. teét terminal
L5, éInfant illuminator switch
16. E:I'ncubator ON indicator lamp
17. | ;Auxili‘ary ‘warming. indicator lamp
18, %-Low voltage alarm lamp
19. E.Over—temp. ala_xrm lamp
20. ' g'H‘eater- indicator lamp

21, : %AICCeSS window stopper

22. : éAccess port

Remark

Indication of temperature
inside incubator

3 sets

On right and left sides

1G A, two

6 A

Over-temp. IC sensor test
and adjustment

Low power voltage alarm

Over-temperature alarm

Can be opened or closed by
elbow, etc,




[2] Accessoriés;




]

S

o d

e

S

Part Name
Dust cover
Humidifying sponge (L)
Filter element

Access port cover (semi-iris)

Infant restrainer strap (male)

Infant restrainer strap (female)
Connecting cord
Car plug :

Body restrainer strap

Part No.

803 - {001
303 - 1002
303 - 1003
803 - 1004
803 - 1005
803 - 1006
803 - 1007
803 - 1009
803 - 1010




PR TR ‘
N ONET B

/
=

o3 @@@@@@@%ﬂ

=7
X — A\
dd' g

s A\




T T ol R VR W
SRR GROENPEEBERG R I SR YRR N S O

o
O

O oA N W M

Part Name

Oéter hood

Stap lock

T#pping bind ‘screw Mm3xio
Sﬁdndby heating plate
Cord retainer bushing

Nut 15

Sﬁring washer ¢5

Plain washer ¢5

Locker chain fixing nut
chker chain fixing screw

Locker chain (with cover)

Locker chain S-fitting

3N%tiﬁ

Spring washer 65

Pﬂain washer ¢5
L@cker.chain holder nut
Locker chain holder
L@cker chain spring

'Licker‘chain'slider

Heat insulator (hood side)

Heat insulator (hood top)

Hﬁater (hood top)
TﬁuSS'head sSCrew M3x8

Lamp socket
Oﬂsérvation'light reflector
Spring washer ¢3

Nuit M3

Round counter~sunk tapping screw M3z6
(cross-recessed)

‘Truss head screw M3x6

Part No.

803~01014A
803~0108

5510310

803-0106
803-0107

. 0020500

021+0500
061 +0500
803-0109
803-0110
803~0111
803-0112
002+0500
021.0500
061+0500
803-0113
803-0114

803-0115

803-0116

803-0805

803%-080y
803-0801
202+0308
803-070%
805-0702
0210300
002+0300

365+0306

202+0306




30
31
52
23
34
35

36
57
38
39
10
K1
b2
L3
Iy
L5
L6
47
48

49

50
51
52
53
Sh
55
56

57

58
59

Part Name

Spring washer ¢3

Cap nut M3

Obgervation light cover
Observation light

Inner hood

Counter-sunk tapping screw uj.is |
(cross-recessed) '

Part No.

021.-0300
0120300
8030701
8030704
803-01024
30540315

Observation light mounting plat§ (B) 803-0706
Observation light mounting plate (A) 803-0705

Round conter-sunk screw M3x1g

242+0310

Round counter-sunk tapping scréﬂbmxe 365+0306

Sensor holder

PC board (Temp sensor)
Insulating paper
Plain washer &3

Spring washer ¢3

Nut .M3

Hood gasket

Tapping bind screw (cross-recessed)
‘ M3x10

Access port hinge
Seal gasket

Tapping bind screw (cross-recesased)

Access port

Access port packing

Washer (internally toothed)®3
Truss head screw wM3x7

Flanged nut

Panel mounting boss
Thermometer holder
Thermometer

Thermometer fastening ring

[
i
|
i
|

803-0103
803-0104
803-0105
061-0300
021-0300
0020300
803~0118
351+0310
803-03%23
803-03094A
351.0316

16 80303014

803~0324
0310300
201+0307
805-0325
803-0326
803-0305
803-0306
803-0307




R

No.
60

61

62
63
61l
65
66
67
68

69.

70
71

"=72'

73
74
75
76
77
78

é , _ Part Name

AqQGSS-port pPanel

Access port ring

Access port cover (semi-iris)

Truss head screw Mix8

St?pper band retainer
Acbess window: stopper
Actess port 1id
Trhés-head-screw M3x8
bek slider

Ov%l head screw M3x4
Trﬁss head screw Mé4x8
$u#ing throttle collar
Taping throttle

AcFQSS port hinge

'Tr?ss head screw M3xl5

Access port‘rﬁbber cushion
Trﬁss head BCrow M3x10
Auxiliary spring

Tr#Ss head screw M3x7

_Part No.

803~03024
803~03034
803-0304
202.0308
803-0312
803~0313
803-03174
201-0308

- 803-03144A

228+030L
20240408
803-0319

 803-0320

803-03194
2010315

803-03204

201.0310
803--0327
2010307




4] Incubétcé)r Module and Mattress Platform

.,

ﬂuﬂ].l&@@ = @@W

e

000 ®




W N

O & ~3 3 \»y B

1

1l

12
13

1y

15
16
17

18

19

20
21
22
23
24
25
26

28

a9

-Méﬁtressﬁplatformﬂiﬁ

Part Name

Méixttra.ss; L137.50

g
Heater (Conditionirg @hamber 'i‘rontf
| and rear side) 4/

Conditioning ;chamber.,é;’? 37

Tépping counter-sunk screw M3xl0
Heater (Conditioning chamber bottom)
Célinder:retaining BCrew

Unit body frame gasket

Uit body hinge

T#pping bind screw (cross-recessed)
Tépping bind ‘screw-M3x10
Shell

Hox bolt 5x10

Sﬁfing washer ¢'s

I;V, polé fastening screw
IiV@ ple retainer

Héat insulatdr (front and rear of
shell) '

Héat insulator (left side of shell)
Heat insulator (bottom of shell)
Hdndle

Piain_washeri¢6

Sﬁring washer¢5

Hox bolt: Méxzs
?quing-bind:screW'MBxlo

Snap lock fitting

Iﬂfant réstraining strap

Béad chain retaining screw

Béad chain

0$ygen supply port

3x

Part No.
803-0401 IA7S6 ™
803-0402§§?§?5ﬁ“*
80%-080p §73-882

803-0404
3010310
803-0803
803-0211
-803-0206

803-02054A
35540315
351.+0310

803-0201
25240510
021.0500
803-0212
803-0213
803-0806

803-0807
803-0809
8030214
061.+0600
021.0600
251+0625
351.0310
803-0207

- 803-0403

803-0208
803-0209
803-0210

?hnvkml

CHurs fzﬁa

48
654

- 10 -




~

30

31
32
33
34
35
36

37

38

39

40
Al
L2

43

lhy

45

46

47
48

49
50
51
52

53

54

25

56

57

58
59

60

61
62

Part Name

Plain washer ¢8
U~nut M8

TY-RAP
Oxygen connecting tube

Filter cover mount screw

I-ring
Filter cover

Filter element

‘Filtér cover mouni screw
- Fan cover.
CE-ping 4

Truss head screw M4x8
Vibration: absorbing gasket
Counter-sunk screw
Fan-holdeb

. Fan motor:

Adr pipe
Air supply joint

- TY-RAP

Sprigg washer b3

Nut M3
Heat insulator (right side of shell)

Hook :stopper

- Nut Mz

Bottom plate
Rubber cushion

Plain washer ¢4
Round head screw msx2s

Round head screw M3x4

I.V,. POle
Clamping screw

Clamping screw

I.V. pole support

Part No.

065+0800
085.0800
803-0215
803-0216
803-0605
10I~0566
803-0602
803-0601
803-0604
803-0603
1010400
20240408
803-0503
252-0335
803%-0502A
803-05014A
8030506
803-0504
803-0505
021.+0300
002-0300
803-0808
803-0204
002+04Q0
803-0202
803-0203
061+ 0400
2220425
222+ 0304
803-0217
803-0218
803-0219
803-0220

- 11 -




[5] Power Unit

M

- 12 -




10.

Ll
12.
13,

bh
L5,
16.
7.
[8.
19,

6A |
6B |
6C -
6D |
6E |
6F |

9A |
98 .
9C

10A |
10B |
10C |

13A -
138
13C |
13D |

: Part-Name

Power panel

Toothed lock washer ¢3

Truss head screw with hex, hole
Set screw .M3x3

Incubator temp. adjust dial
Dial: assembly

Dial nut

Plain washer

Spring washer

Dial nut

Diali retaining plate

Dial: body

Power switch

Set screw M3x3

Switch assembly

Switch nut

Plain washer

Switch body

Indicator lamp (orange) assembly
Indicator lamp body

Nut

Toothed lock washer
Indicator lamp (red) assembly

Indicator lamp (green) assembly

-~ 1Huminator switch assembly

Switch nut

Plain washer

Switch nut

Switch body

Connector 10P (socket)
Connector 10P (plug)
Connector 2P (socket)
Connector 2P (plug)
Tiewrap

Cennector L8P

Part No.

803 - 0901
031 - 0300
803 - 0926
267 - 0303
803 - 0902
803 - 0903
203 - 0904 .
267 - 0303
803 - 0905
803 ~ 0906
803 - 0907
203 - 0908
203 - 0909
803 - 0922
803 -~ 0923
803 - 0924
803 - 0925
803 -~ 0915
803 - 0913

- 13 -




S—

R

32.
33.
34.
35.

36.
36A

37.

31A
31B

35A
35B
35C

36B
36C

Part .Name

Connector :7P.
Bind screw M4x8
Spring washer $4

Base;board

Base: board mount boss

S-prin;_g washer & 4

Nut M4

‘Relay

Bindiscrew M4x8

Spare fuse for car plug

Spare fuse:holder

Buzzer assembly

Buzzer mount sponge
Buzzer body

Nut M3

Spring washer ©3

Power input connector

Circuit breaker assembly

Breaker body
Adjust nut.

Fastening nut

Over-temp. test terminal assembly

Nut

Plain washer

Over-temp. test terminal body

Truss head screw M3x10

021

303 -
212 -
021
803 -
803 -

062 -
203 -
212
303 -
303 -
803 -

002
021
303 -
803 -

803 -

202

Part No.

0914
0408

- 0400

0911
0912

- 0400

0400

0910
- 0408

0920
0921
0916

- 0300
- 0300

0917
0918

0919

- 0310

- 14 -




[6] General View; [Icg?o‘we‘r Pack]l .

- 15 -




1

S|

1G.

Part Name Remark
;(:harging indicator
: Power cord
;'Battery,check button
;Powerswnch
Power output.connector ) DC 12V
i -
%()utput fuse holder 8 A
;Input fuse holder 2 A
éAuxiliarfy power connector DC 12V

“Spare fuse

! Shoulder: strap:

- (1 669

- 16 -




[7] Battery Unit and Power Panel

- 17 -




ced

—=

&oooﬁo\m-r:ym‘v-—
L . L L ST Y

[o.

12,
13,
L&.
15,

l6.
17.
18.
19.

20.
21.

I5A
I5B
15C

Part Name

éPower cord

Power cord retaining band
‘Power cord bushing

| Power panel

Truss head screw M3x8

'Connector 10P {socket)
‘Connector 10P {plug)
Terminal

Spring washer $ 3
Oval head screw M3x20
| .

iPower switch

‘Charging indicator

5Spring washer b3

'iNu‘t iMS

;Chec‘k button assembly

Check button body

Spring washer
Nut

B Umt body frame gasket

$ide plate (A)

$ide plate (B)
(i:dunter-s:unk sCrew M4x6
l%}ottom frame rmount plate

Truss head screw M3x8

Part No.

804 - 0206
804 - 0207
304 - 0208

804 - 0201

202 - 0308
804 - 0212
804 - 0213
804 - 021
021 - 0300
222 . 0320
804 - 0205
804 - 0202
021 - 0300
002 - 0500
804 ~ 0204

1

3

804 - 0104
804 - 0101
804 - 0102
231 - 0406
804 - 0103
201 - 0308

i - 18 -




[8] Battery and Co;mponentSa

I D e (et Y A (Y S SN




el

I

e

i1

v v W [\J —_ O
. B » . .

17.

LA
1B

le A
l6B
1&6C

Part Name

Battery assembly
Battéry |

Hex—head bolt

Bat-t(jét.’y terminal washer

Battéry retaining rubber

' 'Sprinﬁg washer ¢4

Bind ‘'screw. M4x8
Battery retaining plate
Spring washer b4
Bind jscrew M4x8

Bind screw M4x8

Spring wasi;ier b4
Relay

Nut iM3

Spring washer b3

Power outlet receptacle

Truss head iscrew M3x10

Power out fuse holder assembly

Nut
Plaini_washer
Fuse tholder body

Powe;r out fuse

Part No.

804 -

304 -
304 -

021
212 .
804 -
021 -
212
212 -
021 -
804 -
002
021
804 -
202
804 -

04, -

0301

0302
0303

- 0400

0408

0304

0400

- 0408

04038
0400
0310

- 0300
- 0300

0311

- 0310

0312

0313

- 20 -




—

- Service Manual

LI R I B R R O S

V-80TR CIRCUIT DIAGRAM +«---- REEREY reeeen

" WIRIFG DIAGRAM-* = srsesencrnn R T
V DIAGRAM +--serrentersnns e
»  {PCBL] PRINTED CIRCUIT BOARDS:::+---veessevnorns
0 ELEC&RICAL-PARTS LIST s+rterererenseeccaanannn,
u CIRCbIT‘DESCRIPTION AND

R R T, T SR FUR Sy

l
[y

7-2
7-3

ADJU%TMENT&PROCEDURE ettt rat e sttt et
Power Supply «-r rrereerneeennns
POWe:rSW1tCh Modes..... ----- L R T T
Illu%ination Lamp Switch-rereerererrreranaannin,
Constant-Voltage Power Supply®*:=:--rssveeeeeens
I EatUTE SOMEOT st enrnrsreesencnenenssnsns,
Incubator Air Temperature Control Circuit ~+--
'Alarn‘CircuitS""'"""'""""“"""""""'

Incubator air overtemperature

protectioﬁ ClrCUuit e s s rcrecsoerencanssnsannnnnns

Overheating of heater safety thermostat -++--

Low-voltage alarm Circuit L R I TN T TSI A

TroublEshooting=“"" """

L . I T I O

Page
23
24
25
26
27

28
28
28
29
29
30
31
33

a3
34
35
37




POWER
TERMINAL INPUT SWITGH :EITCHING
S GULATOR
FUSE 1 fe prmmeeemmeme—eee-
R S > o~ o——>>— oot : E
GORD [ﬂ GNB2 FHI CNB1 i ; i CNB4 : ’ 5
i ! : !
) 55 P : | AGgo~|32v !
- >, Lo 1
fj L O oNa3 [NPUT PP { (AG180~264Y) )
FuUsE P ; _ : i
| O p—>>: A e I \>——|b'—l :
- : CNB10 FH2  CNBY g ! GNB5 - 4 Primazy
FRAME 0 T ) ‘ i : -
GND i SWi : LFG P Secendary
FRAME g !
_ . GND ; _ : S, ”
AUXILIARY 5 _;E+12v ; CNAS  GR7
POWER . !
"||12 N CIVR
R - :_ |
X 7 g ov !
T T
e 1
s |7 RELAY y —L UL >5— S
' 4 BATTERY GHA3 ,
POWER ; gﬂ 5 o
OUTPUT : = e Tl 5
. : O : ."%’/
ouTPUT | | % B ! CNA1 , i
USE - - =
oo GHARGING.
FH3 S INDIGATOR | if%
S ~ BUTTON e _+ I S
' , e /’;f\ ' , ,
. I SV Y W SRV
czaa A cNBg CNAZ VR RE
L ey - 4 §_
F
[~
S>> 5>
CNBT CNA4
YCNA---CONNECTOR 6P - . -
XCNB--~CONNECTOR 1QP :
R T S SR e ( r r [ f [ r r ( (= R




- P Y TOUQUI N SENUI gun S, . 14 Plated onde
i T 1
= — - ey —_—— — t - +.
. T | G wewes
: ] 1 t 2 =
3 : : )
! | e ! =5
1 i - t +
3 LHEATER HEATER HEATEA | . — QVERHEAT
BODY u =
cng 1234567 .
Low
CONTROL BASE VOLTAGE
SN 12343 878 90uIZB4sIeTE
' il + RESEAVE
KEEPING
L = WARMTH
+
s DANE
onp
i L THERMOSTAT VR
2 [ 2
Kl
- - 2.} ) = o .
3 f oo LGHT Sw
e ] =440
e e — [ s ] o) R — o ]
s ] 6
7 17
I 3 ] &
- 9 .‘ 5]
) 10 )10
IR
iz )12 POWER SW
OVERMEAT
TEST TERMINAL INPUT =
CONNECTCR
BRAKER
[ [ ' ( {~ { | E— [ [ ¢ r- [

24




V-801r FIXED LIGHT TRANSFORM CAPSULE DIAGRAM

THERMOSTAT
SAVING OVERMEAT
E-10Q i £
LIGHT oy g AL} Bl
ri - 1
H o1
H .
RIV] i OVERMEAT
( + eRzRareR s CRY ALARM X NDaTER
o T PR A vot'?me BUZZER | cRS"
H : HEATER INDICA-
; 1 cri 02
sranial moeaten X CAS
HEATING
INDICATES

25 -~

I

e e T e (o e e



]

L

v 1-90d Hloea-_/fﬂ

R22
R23
ORG
R24
o7

cn

]
_py v 1
< 2
. T
m A m
o « g:n
"
4w E
o4 » cm
—{}- ©8 i
. o —AM— RS 3 ‘
i -~ : w .
! I - E
: . —AAN— A4 = =
= .3 R m-
™1 ®B[" - — ma3 85
’ ] LE ;
— AAA—— R14 &
m
- -
= a ——  R?
-t
- O_E —AW— R16
=
—eAAN—— RO —A— RI5E O
I ©® —AM—  RIO
-y
C:)_”_ OEE ~—ff— om2 =
cio B b
0z
—AM— 12
o~ CRZ —MWW— R11
B
ZE 03 A Npnm  R2E
—Ppt— oA
oty
’ N sw1
AN BT T
B
a6 2
I ez B 5
© —AA—— R25
—A 2
8
—~Pj~  CRS.
—AN— R3
—AN—  R2 =
--]
Le " O
Te | Q=
—W— R Y Ogg




J

['”T

V-807r FIXED LIGHT TRANSFORM

.~ CAPSULE PARTS LIST

COMPONENT NO. i NAME DESCRIPTION CODE NO.
RY, Al}, R75 R2e . FIXED CARBON FILM RESISTORS A-50 47090 0047101
"o i P A-2% 4.7K9 1100472-00
R10, R12, R17, A20 | . R-25 10Kg $10-0103.00
R21, R22, §23, R24 i i
R4, R13 FIXED METYAL FILM RESISTORS CRB25FX. 8200 112-1057-00
Az ! . * 2KQg 112.1058-00
Ra P [ 8K.Q 1$2-1069-00
R7. RB, Ri6 . . 100K Q 112.1029-00
RYe i ‘ - 128K 0 112-1060-00
RB, R14, R1D I .. " 20K0 112-1013.00
R6, R1B o . . 24KQ 1¥2-1028-00
©ALUMINUM ELECTROLYTIC
et : ci‘pdmmr‘as ECETIBA6B2 SL 117-0682-03
Y] ‘ v ECEAIG S101 117-0101-03
012 L . ECEAIC 5470 117.047003
€6, C13 ] SQLID TANTALUM; CAPACITORS ECSF28 E10 118-1006-00
G2, ¢4, C¢a, ©7, CB, : fl -
€0, 010, 011, O1a M H‘GAPACITOHS: Y00V 01y . 121-1001-00
GRI " SILICON DIODE VoG - 152-1001-00
CR2. CR3, CR4, CAB, GRS, GRA7 I e 15953 152-1004-00
T ' THANSISTOR 254673 ©) ~ 156-1002-03
02, 03, a6, Q6 Lo e 2561213 © 156-1001-03
04 L. 25G10681 ) 156:1004-03
IC} . REQULATOR 78MaUlc 166.1005-00
102 IR - NE585CY 164-1003-00
163 G:MOS I MC14003 B 167-1013-00
104 Lol ICLE2110PA 164-1005-00
1G5, 106 . YOLTAGE SENSOR: I u PCB16A ' 164:1006:00
VR1 CERMET  TLYMER 6awn KQ 109-1008-00
VR3, VA4 : » : + 5K Q 109-10710-00
VA " w : + 50K ¢ 109-1011-00
VR2 WIRE: WOUND VARIABLE RESISTORS RA18YP10SB boog J 108-1007.00
VRG - S + RAIOYL20RB 5oOQ 108-1008-00
CRB, CRY LED B 40IR 161-1006-00
GRID BO1403A 161-1007-00
CA11, CRI2 ‘ 8014020 181-1008-00
CNA . CONNECTORS NJG205PM 136-1021-00
CONA : B NJC205PF 136-1022-00
CNB ' 163680 5 136-1023-00
oNE + 163690 B - 136-1024-00
ONG | . 1—163680—7 136-1025:00
CNG | ie 1-163600—7 “136-1026-00
CND 2P N 1—480318—0 _138-1027-00
CND 2P + i~ 480319~0 136-1028-00
ONE 12P T . | — 480287 — 0 136-1029-G0
ONE12P | e 1-480288—0 136-1030-00
BRI | BRAKER 45—~ 700— P6A 179-1003-00
AL1 _RELAY G2H-2123T DGI2V 103-1003-00
SW1 “DIf Sw DLS-1 137-1008-00
sW2 POWER SW SRZ6N1-2-3-155 ~_-137-1009-00
SW3 LIGHT. SW | M2012 L/8 137-1010-00
Ly, L2 . LAMPS BF170-00721 " 147-1002:00
LAMP SOCKET BADS 147-1003-00
T 1
I i
BZ ALARM BUZZER UB-38R DG12v 171100400
L]
SENSGR BOAD V-B0TA PCE2 139-1009-00
CONTRGL BOAD V-B0TR PCBA 139-1008-00




V-80TR CIRCUIT%‘DESCRIPTIQN AND ADJUSTMENT PROCEDURE

1. Power Suppiy

POWER
INPUT ; ‘BR1 . P%ﬁfﬁ
‘E-9
C)@} C): A icﬂk;
@ @ R
\ ,
® I KEEPING
i WARMTH
) E-7 :
5 0{%

2. Power Switth Modes
|

DRIVE|
GﬂimNpmmTER

HEATING | ¢
INDICATER

=2

The power source for
operating the V-80TR :
is 12V DC only.

Power input connector:
pin #4 is & and
pin #3 is .

The power switch can
be set in either of
two modes; the first,
the STANDBY HEATING
mode, the second the
OPERATE mode.

In the STANDBY HEATING mode, the standby heating indi-
cator 1a¢g will light and all electrical components
except foﬁ'the fan will be energized. This mode is
primarily used for warm-up operation.

In the-OPERATE mode, the operating indicator lamp will
light and jall the electrical components will be ener-
gized. This mode is used for normal incubator operation.

- 28 -




—

3 Illumination Lamp Switch

g A aadahateiol
Q@

\__....i._‘....--.._-..'

L E11
i

E12

LIGHT
- SW
G ~No—

The illumination light
can be operated in
elther power switch
position. Turning its
bpower switch to OFF will
cause the light to go
out even when the illu-
mination lamp switch isg
switched to ON.

The IC 1 is an IC
¢circuit for the
ctonstant-voltage
regulator and will
stabilize the
voltage from an
unregulated power
source such as
batteries. Ttg

purposeéisito ensure predictable power control circuit

operation,

TP2 (V| }: Unstable DC power voltage.
TP3 (Vz): Stabilized 8.5V DC voltage.

VR1 Adjﬁstment;

Adjust VRL for 8.5V at TP3 (V).

- 29 -




B :
N ]
=
Fm I i
Se Temperaturp:Sensor
|
- Both the IC5 and IC6 are IC circuits for the temperature
; SEeNnsor. The V~-80TR uses IC5 to detect overtemperature
- conditionsg(incubatorlair temperature: 38°C) and IC6
_} is used tojdetect incubator air temperature. The numbers
and functionsof the IC5 and IC6 pins are shown in the
| figure below.
. : |
ls  Output| e ———— -
2 Inputi 1 PCR2 i
. 3. +V ®-. | '
| H : ]
L[-o “"V 1 !
©: :
” N N ¢)) 1
-{j%~3 '
E e
T ; o 1
; ' @ ! '
i " ¥
i : l
i | 1
" g 1 i
1 1
« f)—a o
_ 5 iy IC6 :
: —@—2 1
. . : 1 §
: 1 t
H ]
- = i
: |
| M mma ]
| |
- ! - 30 -




ey

—_—

6

Incubator ‘Air Temperature Control Circuit

E-10

THERMOSTAT
SAVING OVERHEAT

Heater (

power 1 E-3
source

E-5
: 5%&~4$»——_1(:1_j?fnh
e |E

4

—m—me—

m
L & A

fo s e

r=-
1

+

HEATER-

INDICATER - CR10

High Level voltage
for overtemp.| &=
signals Drﬂnormai\\
operation.
ST 3
T

CR4

Incubator aii temp.,

, detecting sensor

Incubator air itemp..,
setting VR . |

- Incubator aiﬁ;tempu

- adjusting VR!

RL1:

High

Level:

Relay for hg#ter
power supply|
8.5 volts

Low iLevel: 0 voitS-

P T v A bk

CRB5

|

PCB1

i

1

]

, '

l

! i:l ::

L;T-J b e e

f%‘:::::

\rr : Incubator]
air temp.

VRsselector

switch

L afostusiooort-al alimdndinter I ¥, wiai

Hr m=mens m e Ve T2
&

o

<

m

s

u

]

- 3] -




i ¢
The incubstor air temp set values are numerically indi-

cated on-ﬁhe incubator panel. The following table lists
the relatibnship?between switch settings and incubator

air tempeqature.

Approkimate;relationship between switch settings

and incubator air temperature (at 20°C room tem-
‘perature)

Switch setting | 2 [ 3 | 4 | 5|6 |7 18] 9 |10

Incubator air

temp. (50) |29 |30 31|32 |33 |3 |35 136 |37

If the IC6O senses a lower incubator air temperature
than the value set by the VR6, this will cause the
voltage atl TP5 and IC3% pin #10 to change to High
Level. This increased voltage level applied to I1C3
pin #10 willl in turn cause the Q4 transistor and the
RL1 relay to be turned ON in sequence and result in
power to.t@e heater. Conversely if the IC6 detects a
higher incubator air temperature, this will cause the
voltage both at TP5 and at IC3 pin #10 to change

to Lower L,evel, This Low level voltage at IC3

pin #10 willl cause the Q4 transistor and the RLL relay
to be turned OFF in sequence and shut off the heater
power. Capacitor Cl2 is incorporated to prevent relay
chatterina. The CR5 clips a spike which otherwise
would be:éenerated by turning ON and OFF of the relay
armature-@inding.

VR4 Adjustment
Turn VR4 counterclockwise when the incubator air tem-
perature remains lower than the set value.

- 32 -




7. Alarm CirCUits

7-1 Incubator'éir‘OVertemperature Protection circuit

THEAMOSTAT :
SAVING OVERHEAT
ALY :
JPR ‘ CE
Heater [ B R ; :
power 4 q ”§j1 ; :
LRSI R
OVER
e et (X m QLARE"H"[ symcf"?én
Vinidoe
HEATER ‘ 2
WorcATER, | GR10 TE? 0
: E2
"h—'!ohﬂ'—{@'——-{‘«}--—-@}-—{u e e ————
Az6’ K V.
i o: 'Lca .
! Swi\ . Al ¥ A8
: \ﬂ Inn§ rarar
' ' GR2 . 8|
i 02 fle-w——ia 162 2
; J? Alg
i 1
: : e 2 T
. GRI3Ri2 °7'J-|i I
i os?kﬂh—m——~ +
: o Rt
i Tolennt ks L |
I g
; I Rl? cRs | ¢
R bl M ),
i _L t -
L 012:[- | R, 4
i N ¥

r

incubator air temp. signals

are at Low Level during

Overtemperature operation.

If the IC5: senses 38°¢ 1ncubator alr temperature, this

will cause: the voltage at TPL to change to Low Level
and the voltage at IC2 pin #3 to change to High Level,
"The High. Level voltage at IC2 pin #3 will in turn

cause @2 andej tran81stors to be turned OV,

With Q2

and Q3 on, the avertemperature indicator. lamp will
light and the overtemperature buzzer

sound,

- 33 -




B

1

Ced

S

Lo

o

S

At the same time, Q4 and the RL1 will be turned OFF and
‘the heater'power ‘will: be disconnected. The IC2 circuit

]

Prevents: relay chatterlng when subjected to an over-
temperaturp condition.
The SW1 Swﬁtcheslthe alarm buzzer to ON or OFF.

VR3 Adjustment

If the iﬂcbbatoriair temperature does not reach 3800,
set the VR?‘to the mid-point position and adjust VR3
clockwise.

VRe AdjuSthent

The VR2 shbuld be used only when an overtemperature

setting adﬁustment is' made externally with the power
unit in normal operating condition. If the incubator
air temperature does not reach’BSOC, turn VR2 clockwise.
Prior to mﬁking VR2 or VR3 adjustments, short~circuit
the overheat test terminal and turn the incubator air
selector sWwitch toa fully clockwise position.

7-2 Overheating of heater safety thermostat

The safety thermostat
installed in the

heater elem i
THERMOSTAT er e ent will
E10 SAVING OVEHE%AT disconnect the heater.

N S : RL1 current -should the
heater surface tem-

E-8 perature exceed 80°,

Y

I |

In such an instance,

current will not flow
i to the heater even

E though the heater

| power relay is closed
(ON).

i - 34 -




—

7-3 Low-vol

tage alarm circuit

The ICh4
tage of
9.6V, th

VRS

Ris

Rig

| ,
is an IC circuit which monitors the power vol-
Vi« If the power supply voltage drops below

33voltage,at the ICh4 pin #4 will be Low Ievel. The Low

Level voltage at the IC4 pin #4 will cause Q5 to be
-turned_OfF and Q3 and 96 to be turned ON resulting in
the low—%dltagegalarm indicator light to come on and
the alafﬁ?buzzer to . sound,

- 35 -




VRS Adjustment

Adjust VRS so that
the Low Lelvel |
voltage appears 4t
TP6 when VI is

9.6 volts,

Note:

Due| to the line voltage drop in the connecting
céble between the Power Pack battery source
(10,? volts) and the ranscapsule, the. limit
valie for ‘the VR5 adjustment is 9.6 volts.

~- 36 =~




-y

8. TROUB'LESHOOTING

Check the following befiore requesting repair service. -

i
Sympioms

Possible Causes

i
1. Operate indicdtor lamp on: the
incubator d_oe* not light.

(A) Power switch OFF.

(B) Connecting cable not securely connected.

(C) Circuit breaker OFF.

(D) Power output fuse (blue, 8 Amp) of Power Pack Wown,

(E) Battery in Power Pack not fully charged. Depress battery
check button to confirm. (Alarmed in case of continuous
operation.)

(F) Car plug improperly inserted into the cigarette lighter.

(G) Fuse'in the vehicle or car plug blown (For replacement of

car plug fuse, refer to end of this section.

2. Pawer switch on'Power Pack
does not light..

(A) Power switch on Power Pack OFF.
(B) Power cable plug disconnected from power source.
(C) Power input fuse (white, 2 Amp) blown.

3. Battery.in Povi-er Pack not.charged.

- (A) Power switch on Power Pack OFF.

(B} Power cable plug disconnected from power source.
(C) Charging fuse (yellow, 5 Amp) blown.

:
4. . Incubator air temperature rises

too high.
|

(A) Temperature control switch set at too high a temperature
position,

(B) Incubator left in direct sunlight or near a heat source such
as a stove or radiator.

(C) Over temperature test terminals short-circuited.

5. Incubator air temperature does not
rise,

A Temperature control switch set at too low a temperature
position.

(B) Low battery voltage.

6. - Oxygen concentration does not rise.

{(A) Oxygen cylinder empty.
(B) Check flow rate on oxygen flowmeter,
(C) Connecting hose disconnected.

contact your ATOM distzibutor.

countermeasures. can be taken quickly.

& If all the above-listdd checks fall to 1dent1fy the malfunctlon the unit should be considered as being out of
order and in need of repairs. Indicate by a sign on the incubator that the unit is “OUT OF ORDER™, and

Identify the model name date of manufacture, serial No. and describe the diffi culty being experienced so that

- 37 -




™

S

OCar plug fuse replacement

Unscrew the cér_;_‘ from the
end of the car plug and
remove the 10-4 fuse.
Replace the fus%_e with -
new one if it is blown.

N

. /4,:6;) 10 Amp fuse
After the new fuse is:'in @F )

Lo Screw-tha knob in after
position, securely screw Tighten replacing the fuse
the cap into the car
plug. !

|
E.
| - 38 -




